

DATE: 19/02/2022

Report No. : BG:TX:1345003512

GENTRADE

A- 112, KEWAL INDUSTRIAL ESTATE, SENAPATI BAPAT MARG Maharashtra, MUMBAI-400013 INDIA CONTACT PERSON: MR.KARTIK MODY

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION	WOVEN FABRIC 01 WOVEN FABRIC
COLOUR	TILDA CHAMBRAY DOTS
ORDER NUMBER	PO-2021-112GT
STYLE NO.	PINK - 160054
ARTICLE NO.	BATCH 112
REFERENCE NO.	BATCH 112
FIBRE CONTENT	100% COTTON FABRIC
BUYERS NAME	GENTRADE MILLS PVT LTD
COUNTRY OF DESTINATION	INDIA
COUNTRY OF ORIGIN	INDIA
SAMPLE RECD ON	16-Feb-2022 TESTING PERIOD : 16/02/2022 - 19/02/2022
TESTS	PASS FAIL REMARKS

TESTS	PASS	FAIL	REMARKS
MIGRATION OF CERTAIN ELEMENTS	 	 	1
A1	X	r r	·

JOE No. : 2245801990

Т

Page 1 of 6

Control No.:1345504100

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SG	S India Pvt. Ltd.	Testing Laboratory- Softlines, Ahmed Plaza,No.38/1,2,New BBMP No.88/45/45,Beretena Agrahara, Hosur Main.Road,Bangalore-560100, Phone:(080) 67261400 / 67261500
		Member of the SCS Group (SCS SA)



DATE: 19/02/2022

Report No. : BG:TX:1345003512

per pro SGS India Private Ltd.

SRINIVASA_KA EXECUTIVE Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

JOE No. : 2245801990

1

Page 2 of 6

Control No.:1345504100

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be

SG	S India Pvt. Ltd.	Testing Laboratory- Softlines, Ahmed Plaza,No.38/1,2,New BBMP No.88/45/45,Beretena Agrahara, Hosur Main.Road,Bangalore-560100, Phone:(080) 67261400 / 67261500
		Member of the SGS Group (SGS SA)



RESULTS

Report No. : BG:TX:1345003512

DATE: 19/02/2022

REQ

COMPONENT LIST /LIST OF MATERIALS

SAMPLE NO.	MATERIAL NO.	COMPONENT	MATERIAL	COLOR	FIBER TYPE*	REMARK
А	1	Woven Fabric	100% Cotton	Tilda Chambray dots		

JOE No. : 2245801990

T

Page 3 of 6

Control No.:1345504100

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be

reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd.	Testing Laboratory- Softlines, Ahmed Plaza,No.38/1,2,New BBMP No.88/45/45,Beretena Agrahara, Hosur Main.Road,Bangalore-560100, Phone:(080) 67261400 / 67261500
	Member of the SGS Group (SGS SA)



RESULTS

Report No. : BG:TX:1345003512

DATE: 19/02/2022

REQ

MIGRATION OF CERTAIN ELEMENTS

With reference to EN71-3: 2019. Analysis of general elements was performed by ICP-MS. Chromium (III) was obtained by calculation, Chromium (VI) was analyzed by IC-UV/VIS or LC-ICP-MS. Organic Tin was analyzed by GC-MS

<u>A1</u>				
No.	PARAMETERS	RESULT	Rep.Limit	Req
1	SOLUBLE ALUMINIUM (AI)	ND	50 ppm	28130 ppm
2	SOLUBLE ANTIMONY (Sb)	ND	10 ppm	560 ppm
3	SOLUBLE ARSENIC (As)	ND	10 ppm	47 ppm
4	SOLUBLE BARIUM (Ba)	ND	50 ppm	18750 ppm
5	SOLUBLE BORAN (B)	ND	50 ppm	15000 ppm
6	SOLUBLE CADMIUM (Cd)	ND	5 ppm	17 ppm
7	SOLUBLE CHROMIUM (Cr)	ND	0.15 ppm	
8	SOLUBLE CHROMIUM III (Cr III) #	ND	5 ppm	460 ppm
9	SOLUBLE CHROMIUM VI (Cr VI) #	ND	0.18 ppm	0.2 ppm
10	SOLUBLE COBALT (Co)	ND	10 ppm	130 ppm
11	SOLUBLE COPPER (Cu)	17 ppm	50 ppm	7700 ppm
12	SOLUBLE LEAD (Pb)	ND	10 ppm	160 ppm
13	SOLUBLE MANGNESE (Mn)	ND	50 ppm	15000 ppm
14	SOLUBLE MERCURY (Hg)	ND	10 ppm	94 ppm
15	SOLUBLE NICKEL (Ni)	ND	10 ppm	930 ppm

JOE No. : 2245801990

Page 4 of 6

Control No.:1345504100

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd. Testing Laboratory- Softlines, Ahmed Plaza,No.38/1,2,New BBMP No.88/45/45,Beretena Agrahara, Hosur Main.Road,Bangalore-560100, Phone:(080) 67261400 / 67261500



DATE: 19/02/2022

Report No. : BG:TX:1345003512

	RESULTS	5		RE	Q
16	SOLUBLE SELENIUM (Se)	ND	10 ppm	460 ppm	
17	SOLUBLE STRONTIUM (Sr)	ND	50 ppm	56000 ppm	Ì
18	SOLUBLE TIN (Sn)	ND	4.9 ppm	180000 ppm	
19	SOLUBLE ORGANIC TIN ^	ND			
20	SOLUBLE ZINC (Zn)	ND	50 ppm	46000 ppm	

Analyte comments:

1.Chromium (III) was obtained by calculation, Chromium (VI) was analyzed by UV/Vis spectrometry. Organic Tin was analyzed by GC-MS.

2.Note: mg/kg = milligram per kilogram

ND = Not Detected

- 1% = 10000 mg/kg = 10000 ppm

3. # Confirmation test of soluble chromium (III) and chromium (VI) is not required in case of soluble chromium does not exceed their requirements as specified in EN71-3: 2013 +A3:2018.

4. ^ Confirmation test of soluble organic tin is not required in case of soluble tin, after conversion, does not exceed the soluble organic tin requirement as specified in EN71-3: 2013 + A3:2018

5. The above test has been subcontracted to SGS group laboratory.

***** End of Page*****

JOE No. : 2245801990

т

Page 5 of 6

Control No.:1345504100

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SC	S India Pvt. Ltd.	Testing Laboratory- Softlines, Ahmed Plaza,No.38/1,2,New BBMP No.88/45/45,Beretena Agrahara, Hosur Main.Road,Bangalore-560100, Phone:(080) 67261400 / 67261500
		Next as (the 000.0x)



DATE: 19/02/2022

Report No. : BG:TX:1345003512

RESULTS

REQ



***** End of Report ****

JOE No. : 2245801990

Т

Page 6 of 6

Control No.:1345504100

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

S	GS India Pvt. Ltd.	Testing Laboratory- Softlines, Ahmed Plaza, No.38/1,2, New BBMP No.88/45/45, Beretena Agrahara, Hosur Main.Road, Bangalore-560100, Phone: (080) 67261400 / 67261500
		Mambar of the SGS Group (SGS SA)